


 
 
 
 
 
 
 
 



 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

(Page intentionally blank) 

2 



 

 

 
 

 
 

 
 

 

 

 
 

 
 
 

 
   
  

 
  
 
 
  
   
  

 
 

 
  

TABLE OF CONTENTS   

Introduction………….…………………………………………………………….. 6 
Decision Criteria....……………………………………………………………..…. 6 
Summary of Findings……………………………………………………………… 9 
Conclusion………………………………………………………………………… 10 
Recommendation………………………………………………………………….. 10 
Description of Treatment System……………………………………………….… 11 
Description of Receiving Waters………………………………………………….. 13 
Physical Characteristics of the Discharge…………………………………………. 15 
Application of Statutory and Regulatory Criteria…………………………………. 20 
[...]
(9) the applicant at the time such modification becomes effective will be 
discharging effluent which has received at least primary or equivalent treatment 
and which meets the criteria established under section 304(a)(1) of the Clean 
Water Act after initial mixing in the waters surrounding or adjacent to the point at 
which such effluent is discharged. 

For the purposes of this subsection the phrase "the discharge of any pollutant into 
marine waters" refers to a discharge into deep waters of the territorial sea or the 
waters of the contiguous zone, or into saline estuarine waters where there is strong 
tidal movement and other hydrological and geological characteristics which the 
Administrator determines necessary to allow compliance with paragraph (2) of 
this subsection, and section 101(a)(2) of this Act.  For the purposes of paragraph 
(9), "primary or equivalent treatment" means treatment by screening, 
sedimentation and skimming adequate to remove at least 30 percent of the 
biochemical oxygen demanding material and of the suspended solids in the 
treatment works influent, and disinfection, where appropriate. A municipality 
which applies secondary treatment shall be eligible to receive a permit pursuant to 
this subsection which modifies the requirements of subsection (b)(1)(B) of this 
section with respect to the discharge of any pollutant from any treatment works 
owned by such municipality into marine waters. No permit issued under this 
subsection shall authorize the discharge of sewage sludge into marine waters. In 
order for a permit to be issued under this subsection for the discharge of a 
pollutant into marine waters, such marine waters must exhibit characteristics 
assuring that water providing dilution does not contain significant amounts of 
previously discharged effluent from such treatment works. No permit issued 
under this subsection shall authorize the discharge of any pollutant into marine 
estuarine waters which at the time of application do not support a balanced, 
indigenous population of shellfish, fish and wildlife, or allow recreation in and on 
the waters or which exhibit ambient water quality below applicable water quality 
standards adopted for the protection of public water supplies, shellfish and 
wildlife, or recreational activities or such other standards necessary to assure 
support and protection of such uses. The prohibition contained in the preceding 
sentence shall apply without regard to the presence or absence of a causal 
relationship between such characteristics and the applicant's current or proposed 
discharge. Notwithstanding any of the other provisions of this subsection, no 
permit may be issued under this subsection for discharge of a pollutant into the 
New York Bight Apex consisting of the ocean waters of the Atlantic Ocean 
westward of 73 degrees 30 minutes west longitude and westward of 40 degrees 10 
minutes north latitude.   

EPA regulations implementing section 301(h) provide that a 301(h)-modified NPDES 
permit may not be issued in violation of 40 CFR 125.59 (b), which requires among other 

8 



 
 

 
 

 
 

 

 
 

 
 

 
 

 
  

 
 

 

 
 

 
 

things, compliance with the provisions of the Coastal Zone Management Act (16 U.S.C. 
1451 et seq.), the Endangered Species Act (16 U.S.C. 1531 et seq.), the Marine 
Protection Research and Sanctuaries Act (16 U.S.C. 1431 et seq.), and any other 
applicable provision of State or Federal law or Executive Order.  In the following 
discussion, data submitted by the applicant are analyzed in the context of the statutory 
and regulatory criteria. 

SUMMARY OF FINDINGS 

Based upon review of data, references, and empirical evidence furnished in the 
application and other relevant sources, EPA Region 9 makes the following findings with 
regard to compliance with the statutory and regulatory criteria: 

1. The applicant’s proposed discharge will comply with primary treatment 
requirements. [Section 301(h)(9); 40 CFR 125.60] 

2. The applicant’s proposed discharge will comply with the State of Hawaii’s water 
quality standards for dissolved oxygen, suspended solids, and pH. [Section 
301(h)(1); 40 CFR 125.61] 

3. The applicant has not shown that it can consistently achieve state water quality 
standards or water quality criteria beyond the zone of initial dilution.  The specific 
water quality standards the applicant cannot consistently achieve are for whole 
effluent toxicity, chlordane, dieldrin, and ammonia. [Section 301(h)(9); 40 CFR 
125.62(a)(1)(i), 122.4(d)] 

4. The applicant's proposed discharge, alone or in combination with pollutants from 
other sources, will not adversely impact public water supplies.  However, the 
applicant’s proposed discharge will interfere with the protection and propagation of 
a balanced, indigenous population (BIP) of fish, shellfish, and wildlife and may 
adversely affect recreational activities. The proposed discharge will not adversely 
affect water contact recreation, provided the new disinfection system is properly 
operated and maintained, but it may adversely affect fishing due to toxic pollutants 
in the effluent. [Section 301(h)(2); 40 CFR 125.62(b), (c), (d)]  

5. The applicant did not propose a new monitoring program.  EPA will work with the 
applicant to develop an improved monitoring program.  [Section 301(h)(3); 40 CFR 
125.63] 

6. It does not appear that the applicant’s proposed discharge would result in any 
additional treatment requirements on any other point or nonpoint source.  [Section 
301(h)(4); 40 CFR 125.64] 

7. The applicant’s existing pretreatment program was approved by EPA on July 29, 
1982, and remains in effect.  The applicant has demonstrated that its users are in 

9 



 
 

 
 

 
 

 
 

 

  
 

 
 

 
 

 

 
 

 

 
 
 
 

compliance with pretreatment requirements and that it will enforce them.  The 
applicant is carrying out a non-industrial source control program that is basically an 
educational effort to inform the public about nonpoint and wastewater issues and 
household toxic control measures. [Section 301(h)(5), (6), (7); 40 CFR 125.65, 
125.66, 125.67.] 

8. The applicant proposes no new or substantially increased discharges from the point 
source of the pollutants to which the 301(h) variance will apply above those 
specified in the current permit.  [Section 301(h)(8); 40 CFR 125.67] 

9. The applicant has not yet provided determinations or concurrences from the 
Hawaii Office of Planning of the Department of Business, Economic 
Development and Tourism that the applicant’s discharge is consistent with the 
State’s Coastal Zone Program; from the National Oceanic and Atmospheric 
Administration that the applicant’s discharge is in accordance with Title III of the 
Marine Protection, Research and Sanctuaries Act, 16 USC 1431 et seq.; or from 
the U.S. Fish and Wildlife Service and NOAA’s National Marine Fisheries 
Service that the discharge is not likely to adversely affect listed threatened or 
endangered species or habitat. However, these determinations or concurrences 
are not necessary at this time because the tentative decision is that a modified 
NPDES permit not be issued.  [40 CFR 125.59(b)(3)] 

10. While the State of Hawaii would have to concur in issuance of a final 301(h) 
modified NPDES permit and make specific determinations regarding compliance 
with water quality standards and whether the discharge would result in additional 
requirements on other sources, no State concurrence or determination is necessary 
at this time because the tentative decision is that a modified NPDES permit not be 
issued. [40 CFR 125.59(b)(3), 125.61(b)(2), 125.64(b)] 

CONCLUSION 

It is concluded that the applicant’s proposed discharge will not comply with the 
requirements of section 301(h) and CFR 125, Subpart G, and the water quality conditions 
of the Hawaii Administrative Rules, Title 11, Chapter 54. 

RECOMMENDATION 

It is recommended that the applicant be denied its request for a section 301(h) variance in 
accordance with the above findings pursuant to the applicable provisions of 40 CFR Parts 
122-125. The basis for this recommendation is discussed below. 

10 



 
 

 
 

 
 

 
 

 
 

 

 

 
 

DESCRIPTION OF TREATMENT SYSTEM

Background 

The original 301(h) application for a variance from secondary treatment at the Sand 
Island Wastewater Treatment Plant (SIWWTP) was submitted on September 7, 1979.  
The applicant submitted a revised application on October 31, 1983, as allowed by EPA.  
After a technical evaluation of the revised application, EPA issued a tentative decision in 
June 1985. A draft National Pollutant Discharge Elimination System (NPDES) permit 
was issued in September 1987 and a public hearing was held on the draft permit in April 
1988. The final permit was issued in January 1990.  A reapplication for the next 301(h) 
variance was submitted by CCH on August 18, 1994.  Based on the 1994 reapplication, a 
Tentative Decision Document (TDD) was issued in July 1998.  In accordance with the 
1998 TDD approving CCH’s variance application, the current 301(h)-modified NPDES 
permit was issued on September 30, 1998, became effective on November 2, 1998, and 
expired on November 3, 2003.  This permit has been administratively extended since the 
expiration date. On May 5, 2003, CCH again reapplied for a 301(h) variance for the 
SIWWTP.   

Treatment System 

The Sand Island facility, located on the southern coast of Oahu, treats wastewater from 
the city of Honolulu, including Waikiki, and the Fort Shafter military base.  The 
SIWWTP service area encompasses about 79 square miles and serves a population of 
approximately 412,000 residents and tourists.  Wastewater entering the SIWWTP 
collection system is mainly of residential origin, and there are no combined sewers in the 
system.  Treated effluent is discharged into Mamala Bay through the existing Sand Island 
outfall at a depth of approximately 70.1 m (230 ft).  The outfall is located at latitude 21° 
17’ 01” N and longitude 157° 54’24” W.  The outfall extends 2,743 m (9,000 ft) offshore 
and the final 1,036 m (3398 ft) consist of a multi-port diffuser.  The characteristics of the 
outfall and diffuser are summarized in Table 1.  The ocean outfall was designed for an 
estimated 2025 peak flow of 202 MGD.        

The 2003 application indicates that the SIWWTP plant was designed to treat an average 
daily flow of 82 million gallons per day (MGD), based on a population of 451,000, and a 
peak wet weather flow of 173 MGD. The present daily flow is about 65.6 MGD, or 80% 
of the plant design capacity. Primary treatment consists of influent bar screens, primary 
clarifiers, and effluent screens.  Although the clarifiers were designed and equipped to be 
operated as dissolved air flotation (DAF) units, they are instead operated as conventional 
primary clarifiers at the present time.  Solids treatment at the facility includes gravity 
thickening, digestion, and centrifugation.  Prior to the addition of a digester and biosolids 
heat drier to the SIWWTP in early 2007, centrifuged sludge was either incinerated or 
hauled to the Waimanalo Gulch landfill.  When the biosolids pellitizer is fully operational 
in the near future, the applicant intends to market the pelletized biosolids.  Until that time, 
the resulting residue is placed in a land fill or stored for future use.     

11 



 
 

 
 

 
 

 

 

 

 

 

 

 

 

The plant is undergoing construction to increase the dry weather design flow capacity 
from 82 MGD to 90 MGD and peak wet weather flow of 214 MGD.  In 2003, when the 
application was prepared, construction to expand the plant was nearing completion.  The 
application indicates the expansion includes improved grit removal, installation of a 
chemical injection system, improved hydraulic control, incorporation of new technology 
for primary treatment, installation of a standby UV effluent disinfection system, and 
increased effluent pumping capacity.  An inspection of the SIWWTP facility in August 
2007, conducted by HDOH and its contractor, indicated that construction on most of 
these projects has been completed (Tetra Tech, 2007).  This reported indicated that the 
headworks were completed in August 2005, clarifiers were put in service in July 2006, 
the treatment plant expansion was completed in November 2006, and initial start-up 
operation of the disinfection facility began in November 2006. 

 Improved Discharge  

An improved discharge is defined in 40 CFR section 125.58(i) as meaning the volume, 
composition, and location of an applicant’s discharge following: (1) construction of 
planned outfall improvements, including, without limitation, outfall relocation, outfall 
repair, or diffuser modification; or (2) construction of planned treatment system 
improvements to treatment levels or discharge characteristics; or (3) implementation of a 
planned program to improve operation and maintenance of an existing treatment system 
or to eliminate or control the introduction of pollutants into the applicant’s treatment 
works. CCH is applying for an improved discharge.   

The applicant is seeking a variance from the secondary treatment requirements for BOD 
and TSS, but the applicant is not seeking a variance for pH.  The applicant’s current 
effluent limits for BOD and TSS, along with the range of current performance, are listed 
in Table 2. The applicant is not requesting a change in effluent limits contained in the 
existing permit.  CCH does not believe the wastewater character will change in the near 
future, and an increase in flow to the plant during the next permit cycle is not anticipated.  
Therefore, CCH is applying for an improved discharge based only on increased capacity 
and other facility upgrades. 

Projected annual average effluent flow rates, based on anticipated population increases 
within the service area, are given in Table II.A.5.a1 in the application and summarized in 
Table 3 of this document.   

The applicant is not seeking a variance for pH.  The secondary treatment requirement for 
pH is that effluent values shall be maintained within limits of 6.0 to 9.0 [(40 CFR 
133.102(c)]. EPA reviewed discharge monitoring report (DMR) entries for effluent pH 
values from December 1998 through May 2007.  All pH values recorded on DMRs 
ranged between 6.36 and 8.2. Therefore, pH values in the effluent met permit limits and 
secondary treatment standards.   

For pH, the applicant anticipates the minimum projected value to be 6.0 and the 
maximum projected value to be 9.0.  These estimates are drawn from and in accordance 

12 

http:II.A.5.a1


 
 

 
 

 
 

 
 

 

 

 

 

 

with NPDES permit limits for pH.  They are also consistent with the federal secondary 
treatment standards for pH.    

DESCRIPTION OF RECEIVING WATERS 

The SIWWTP discharges into the Pacific Ocean in a broad indentation of the southern 
coastline of Oahu, which is known as Mamala Bay.  The applicant describes the coastal 
receiving waters in Mamala Bay as ocean waters, as defined in 40 CFR 125.58(n), and 
the discharge is not to stressed waters as defined in 40 CFR 125.58(z).  Mamala Bay 
extends from Diamond Head in the east to Barbers Point in the west, covering an 
estimated shoreline distance of about 22 miles.  Principal shoreline features in Mamala 
Bay include the Ala Wai Canal, Kewalo Basin, Keehi Lagoon, Honolulu Harbor, and 
Pearl Harbor. 

The nearshore bathymetry, beyond the fringing reefs of Mamala Bay, is known as the 
Kahipa-Mamala shelf.  The Kahipa-Mamala shelf, which is composed of drowned coral 
reefs and marine sediments resting on volcanic and sedimentary rocks, extends to a depth 
of approximately 350 feet (107 meters), at an estimated 1.5 miles (2.4 km) offshore from 
Diamond Head to the Pearl Harbor channel from where it varies up to 3.6 miles (5.8 km) 
offshore just southwest of Barbers Point. 

As part of the Mamala Bay Study (MBSC 1996), direct field observations of 